
4A

51

2

2

2 *,2 **4 4

23

1 *,1 **8 8

4 **5

1

46

3*,3**

61

62 63 64

65

40

41

42

43

14

37

36

35

34
33

32

31
30

28
27

26
25

6 *6 6 **6

6

7

8

9

10

11

12

13

4B

16

17

14
77

39

38

22

70

75

71

73

72

69

67

74

68

1

29

15

2

50

49

76

47

48

54

52
53

51

58

57

56

59
60

55

1

3*,3**

SBH -500 D

2 *,2 **1 1

20

19

19

20

2 *,2 **1 1

4 *,4 **4 4

78



  MAR 2006 ROTARY HAMMER SBH-500 D
DIY

Pos. Description (Q-ty) Price, 
USD

1 Screw ST4x16 (4)

2 Screw ST4x20 (8)

3* Brand label (2)               127V                    

3** Brand label (2)               230V                    

4A Housing A

4B Housing B

5 Screw ST4x12 (2)

6 Ball bearing 606.Z 

7 Gear shaft

8 Clutch

9 Washer Ø10

10 Ball bearing and clutch bush

11 Needle bearing HK0810

12 Small gear

13 Seal grip III

14 Rubber pole (4)

15 Bearing holder

16 Seal grip II

17 Ball bearing 608.2Z

18* Armature                        127V                      

18** Armature                        230V

19 Brush holder (2)

20 Brush cover (2)

21* Carbon brush (2)       127V

21** Carbon brush (2)       230V

22 Ball bearing 626.2Z

23 Bearing bush Ø22xØ19x7,5

24* Stator                             127V                        

24** Stator                             230V

25 Washer with wing

26 Needle bearing HK2508

27 Needle bearing bush

28 Rubber ring Ø12xØ20

29 Striker

30 “O” ring Ø12x2

31 Position sleeve

32 Circlip for hole Ø20

33 Piston 

34 “O” ring Ø20x3 

35 Cylinder

36 Pin for cylinder Ø10xØ6x18

37 Washer Ø10 (2)

38 Seal grip I

39 Gear seat

40 Spring Ø7,5x30

41 Screw ST4x10

42 Elipse washer Ø5

43 Switching plate

44* VS switch                      127V

44** VS switch                      230V

45** Condenser  0.22µF     230V                         

46 Cord clip

47 Front cap

48 Protection sleeve

S-015

M-034

K-026

E-005

Description National 
Language (Q-ty)

DWT
Part Number

M-016

N-011

S-077

1T-003

T-003

H-012

H-022

S-073

O-024

K-001

N-025

K-039

O-037

A-005

M-015

M-032

G-016

J-003

M-014

O-002

1A-005

1D-003

D-003

J-009

O-003

M-008

1B-004

N-033

O-047

O-048

M-036

K-030

M-035

S-112

R-028

S-005

S-072

PRICE  LIST  OF  SPARE  PARTS

1C-001

L-019

C-001

S-075

F-004

M-002

K-021

L-005

R-034

B-004

S-021

M-013

G-017



Pos. Description (Q-ty) Price, 
USD

Description National 
Language (Q-ty)Part Number

49 Spring seat

50 Cone spring Ø30x25 

51 Needle bearing HK2612

52 Washer Ø34xØ25

53 Snap ring Ø26

54 Retainer ring Ø26xØ33

55 Spring Ø33x20

56 Big  gear

57 Steel ball Ø7

58 Impact shaft

59 Trust washer

60 Trust needle bearing Ø25xØ42

61 “O” ring Ø10

62 Locating block

63 Spring Ø7x38

64 Switch grip

65 Rubber sleeve

66* Cord                               127V                        

66** Cord                               230V

67 Nut M8

68  Handle

69 Depth gauge

70 Handle lock

71 T-head bolt M8x45

72 Nut M6

73 Arresting lever fixed block

74 Handle lock support

75 Hex.head screw M6

76 Snap ring Ø20

77 Ball bearing 607.2Z 

S-127

S-141

R-035

F-001

S-011

N-032

S-128

O-056

N-034

R-046

S-064

R-006

K-015

O-061

R-033

1E-001

E-001

M-037

I-009

M-003

Q-001

Q-022

Q-046

S-065

Q-017

Q-007

S-061

O-001

S-019

I-014


